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Lowest Channel / 1SCO Discrete

Lowest Channel / 1SC11 Discrete
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SPORTON LAB.
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Frequency Stability
Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0022
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0042
-10 Normal Voltage 0.0032 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0001
20 Battery End Point 0.0018
Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) = 3.6V. ; Maximum Voltage = 4.5V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number

1 A1-37 of 37




ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255

\Conducted Output Power (Average power) and EIRP

Band 255 SCS 3.75kHz
Test Conducted EIRP
. Power Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK BPSK | QPSK
1626.6 1SCO 22.80 22.99 -3.90 18.90 19.09
1SC47 22.89 22.87 -3.90 18.99 18.97
1SCO 23.04 23.11 -3.90 19.14 19.21
1643.5 1SC47 23.11 23.12 -3.90 19.21 19.22 PASS
1660.4 1SCO 22.91 22.97 -3.90 19.01 19.07
1SC47 22.86 22.89 -3.90 18.96 18.99
Limit Power < 40dBW (Max)
Band 255 SCS 15kHz
Test Conducted EIRP
. Power Antenna Power
Frequency SC Size (dBm) Gain (dBi) (dBm) Result
(MHz) BPSK | QPSK BPSK | QPSK
1SCO 22.95 23.00 -3.90 19.05 19.10
1SC11 22.97 22.94 -3.90 19.07 19.04
3SC0 - 23.09 -3.90 - 19.19
1626.6 3SC9 - 23.05 -3.90 - 19.15
6SCO - 22.83 -3.90 - 18.93
6SC6 - 22.81 -3.90 - 18.91
12SC0 - 22.07 -3.90 - 18.17
1SCO 23.11 23.10 -3.90 19.21 19.20
1SC11 22.98 23.11 -3.90 19.08 19.21
3SCO0 - 23.21 -3.90 - 19.31
1643.5 3SC9 - 23.19 -3.90 - 19.29 PASS
6SCO - 23.01 -3.90 - 19.11
6SC6 - 23.04 -3.90 - 19.14
12SC0 - 22.10 -3.90 - 18.20
1SCO 22.96 22.95 -3.90 19.06 19.05
1SC11 22.92 22.95 -3.90 19.02 19.05
3SCO0 - 23.21 -3.90 - 19.31
1660.4 3SC9 - 23.18 -3.90 - 19.28
6SCO - 23.09 -3.90 - 19.19
6SC6 - 22.96 -3.90 - 19.06
12SC0 - 22.19 -3.90 - 18.29
Limit Power < 40dBW (Max)
TEL: 886-3-327-3456 Page Number 1 A2-1 of 37
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Occupied Bandwidth

Mode Band 255 : 99%0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SC0
Lowest CH 182.82
Middle CH 184.02
Highest CH 184.02
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Spectrum "‘m
Ref Level 30.00 dom  Offset 12.63 db w RBW 3 knz
o At 30d8 SWT _ 6.7ms @ VBW 10kHz Mode Swesp
[@ 17k Max
Mi[1] 33.50 dbm|
s 1.626900000 GHz|
2 OccBw 182.817182817 kHZ]
10 den L7 'M‘, R v \
0 T
10 vy
s o
20 A AN # 0 R
ey Vo
i :
-40
-50
-60
CF 1.6266 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 1.6268 GHz ~33.59 dém
T1 1 1.626511888 GHz 3.15 dBm Occ Bw. 182.817182817 kHz
T2 1 1.626694705 GHz 2.56 dém
— ) —
it
L J{ ieasuring. » e 4
Spectrum
Ref Level 30.00 dom  Offset 12.63 db w RBW 3 knz
o At 30d8 SWT 6.7 ms @ VBW 10kHz Mode Swesp
[@ 17k Max
mi[1] 31.06 dBm)|
P 1.643800000 GHz|
20 dém Occ Bw 184.015984016 kHz|
A
10 den T B I A
o
-10 v
f\ Uf\q
AN v
ey _ Vil L o
Y W
A VM
e My
g
-40
-0
-60
CF 1.6435 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 1.6438 GHz ~31.06 dém
T1 1! 1.643411289 GH: 1.96 dBm Occ Bw. 184.015984016 kHz
T2 1 1.643505305 GHz 2.66 dém
— ) —
[ )i ] Measuring... N o P
Spectrum
Ref Level 30.00 dom _ Offset 12.53 0B w RBW 3 knz
o At 3008 SWT 6.7 ms @ VBW 10kHz Mode Swesp
[0 17k Max
Mil1] 32.79 dbm|
P 1.660700000 GHz
20 occ Bw 184.015984016 kHz|
J \
10 = 7 Yot
k{
od
-10d - .
WY v
20/ domey ¥ iTades el u"\.zw-"\/‘ i
8 T v M
F N S
3t
40
-s0
-60
CF 1.6604 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 1.6607 GHz -32.79 dém
1 1660311289 GHz 1.38 dam Occ Bw 184.015984016 kHz
1 1.660495305 GHz 2.67 d8m
— —
L J{ | Measuring... e 7

TEL: 886-3-327-3456 Page Number 1 A2-3 of 37
FAX: 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Conducted Emissions Mask

B255 L CH 1626.6 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4 kHz) [(dBm /4 kHz)| (dB)

3.75 BPSK 1SCO -11.10 -9.85 - -1.47 -8.38 | Pass

3.75 BPSK 1SC47 -8.05 -6.80 - -1.58 -5.22 | Pass

3.75 QPSK 1SCO -11.33 -10.08 - -1.43 -8.65 | Pass

3.75 QPSK 1SC47 -7.21 -5.96 - -1.62 -4.34 | Pass
15 BPSK 1SCO -5.70 -4.45 - -1.37 -3.08 | Pass
15 BPSK 1SC11 -3.48 -2.23 - -1.59 -0.64 | Pass
15 QPSK 1SCO0 -4.88 -3.63 - -1.56 -2.07 | Pass
15 QPSK 1SC11 -3.30 -2.05 - -1.44 -0.61 | Pass
15 QPSK 3SCo0 -11.52 -10.27 - -1.18 -9.09 | Pass
15 QPSK 3SC9 -6.34 -5.09 - -1.14 -3.95 | Pass
15 QPSK 6SCO0 -11.19 -9.94 - -1.54 -8.40 | Pass
15 QPSK 6SC6 -10.69 -9.44 - -1.57 -7.87 | Pass
15 QPSK 12SC0 -13.82 -12.57 - -2.42 -10.15 | Pass

B255 M CH 1643.5 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result

(kHz) (dBm / 3 kHz) (dBm /4 kHz) | (dBm/4 kHz) [(dBm /4 kHz)| (dB)

3.75 BPSK 1SCO -10.18 -8.93 - -1.48 -7.45 | Pass

3.75 BPSK 1SC47 -8.06 -6.81 - -1.52 -5.29 | Pass

3.75 QPSK 1SCO -11.36 -10.11 - -1.46 -8.65 | Pass

3.75 QPSK 1SC47 -7.62 -6.37 - -1.75 -4.62 | Pass
15 BPSK 1SCO -6.91 -5.66 - -1.49 -4.17 | Pass
15 BPSK 1SC11 -4.10 -2.85 - -1.53 -1.32 | Pass
15 QPSK 1SCO0 -6.74 -5.49 - -1.46 -4.03 | Pass
15 QPSK 1SC11 -3.82 -2.57 - -1.48 -1.09 | Pass
15 QPSK 3SCo0 -12.59 -11.34 - -1.21 -10.13 | Pass
15 QPSK 3SC9 -6.70 -5.45 - -1.11 -4.34 | Pass
15 QPSK 6SCO0 -14.36 -13.11 - -1.76 -11.35 | Pass
15 QPSK 6SC6 -10.15 -8.90 - -1.54 -7.36 | Pass
15 QPSK 12SC0 -13.16 -11.91 - -2.29 -9.62 | Pass

TEL: 886-3-327-3456 Page Number 1 A2-4 of 37

FAX: 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B255 H CH 1660.4 MHz

SCS Modulation | SC config Measured Value | Measured Value | Verified Value Limit Alimit Result
(kHz) (dBm/3kHz) | (dBm/4kHz) | (dBm/4 kHz) |(dBm/4 kHz)| (dB)
3.75 BPSK 1SCO -11.32 -10.07 - -1.41 -8.66 | Pass
3.75 BPSK 1SC47 -8.10 -6.85 - -1.61 -5.24 | Pass
3.75 QPSK 1SCO -11.63 -10.38 - -1.38 -9.00 | Pass
3.75 QPSK 1SC47 -7.33 -6.08 - -1.54 -4.54 | Pass
15 BPSK 1SCO -5.86 -4.61 - -1.44 -3.17 | Pass
15 BPSK 1SC11 -3.07 -1.82 - -0.58 -1.24 | Pass
15 QPSK 1SCO -4.29 -3.04 - -0.62 -2.42 | Pass
15 QPSK 1SC11 -3.09 -1.84 - -0.67 -1.17 | Pass
15 QPSK 3SCO0 -12.33 -11.08 - -1.13 -9.95 | Pass
15 QPSK 3SC9 -6.08 -4.83 - -1.08 -3.75 | Pass
15 QPSK 6SCO -11.91 -10.66 - -1.54 -9.12 | Pass
15 QPSK 6SC6 -9.86 -8.61 - -1.52 -7.09 | Pass
15 QPSK 12SCO0 -12.83 -11.58 - -2.29 -9.29 | Pass
Remark: The above results of RBW 3kHz should be added a factor of 10log(4kHz/3kHz) = 1.25dB.
If the result of the Mask method with factor fails, then the Channel Power method will be used.
TEL: 886-3-327-3456 Page Number 1 A2-5 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

=)

Ref Level 30.00 dém
SGL Count 100/100
@ 1Rm AvgPwr

Offset

13.53 8 Mode Sweep

Limit fheck

20 dBm 2!

|
i q
0 Lo oo wm%}“'”' w%l‘ -]v* A

Sxmve

eV ST

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.53 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit
-1.000 MHz -575.000 ki 3.000 kHz 1.62600 GHz -49.82 dBm -73.35dB -36.82 dB
-575,000 kHz 3,000 kHz 1,62635 GHz -42,83 d8m -66.36 dB -31.36 d8
230.000 kHz - 3.000 kHz 1.62648 GHz 11.10 d8m -34.63 dB 9.63 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62682 GHz 44.17 dBm -67.70 dB -
230.000 kHz 575.000 kHz 3,000 kHz 1.62686 GHz -37 44 dém -60.97 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.62720 GHz -51.95 d8m '5.48 dB
)i Ready
L L

N/A

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100
@ 1Rm AvgPwr

Offset 13,53 de

Mode Sweep

Limit ¢heck
20 dBm 2!

-50 dém .

1
Y, G N Y

s HYS SV
-60

T

N !

ot pmrive

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.51 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHZ 3.000 kHZ 1.64283 GHz ~49,54 dbm 73.06 0B
-575,000 kHz 3,000 kHz 1,64326 GHz -66.12 dB
230.000 kHz 3.000 kHz 1.64338 GHz -33.70 dé
115.000 kHz | 230.000 k 3.000 kHz 1.64372 GHz 67.36 dB
230000 kHz | 575.000 kHz | 3.000 kHz 1.64376 GHz n 59.96 dB
575.000 kHz 1.000 MHz | 3.000 kz 164411 GHz -51.49 d8m -75.00 dB 38.49 d8
L JL Ready 4

N/A

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

CF 1.6604 GHz

1334 pts

Span 2.0 MHZ

[Spectrum Emission Mask
Tx Power 23.59 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |
~1,000 MHz | -575.000 k 3.000 KAz 165970 GHz ~49.67 dBm 73.27 4B
575,000 kHz | -230.000 kHz 3.000 khz 166016 GHz -43,12 dBm 66.72 dBb
230.000 kHz -115.000 kHz 3.000 kHz 1,66028 GHz -11.32 d8m -34.91 de
115.000 kHz | 230.000 kHz 3.000 kHz 1.66062 GHz -43.85 dBm 57.44dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.66066 GHz -37.51 dém $1.10dB
575.000 kHz 1.000 MH2 3.000 kHz 166102 GHz -51.29 dém -74.88 dB

L JU Ready 4

Ref Level 30.00 dBm  Offset 13.53 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck |
20 dBm2U
10 di
0 —t
|
20 d L
o 1)
30 L \
= T
i \
A N/A
4 A "y "\L‘L SR A
|50 g e ATt Yoo S — —
-60

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 /| BPSK

Lowest Channel / 1SC47 /| BPSK-CP

Spectrum

(=)

Ref Level 30.00 deém Offset 13.53 d@
SGL Count 100/100

Mode Sweep

@ 1Rm AvgPwr
Limit ¢heck PABS [
20 dBm 2!
10 di
0 = —
G [
-20
-30
-40 df 4 | /
i A
i N [\{V A § N
T e =
|k st Aot B,
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
D Emission Mask Standard: None
Tx Power 23.42 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 ki 3.000 kHz 1.62596 GHz -51.65 dBm -75.07 dB X
-575,000 kHz 3,000 kHz 1,62633 GHz -37,19 d8m -60.61 dB
230.000 kHz - 3.000 kHz 1.62638 GHz 45.02 d8m -58.44 db
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -8.05 dBm -31.47 d8
230.000 kHz 575.000 kHz 3,000 kHz 1.62685 GHz -41,15 dém 64.57 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.62731 GHz -49.76 d8m 3.18 dB
)i Ready
L L J

Middle Channel / 1SC47 /| BPSK

Middle Channel / 1SC47 /| BPSK-CP

Spectrum

Ref Level 30.00 d8m  Offset 13.53 d@
SGL Count 100/100
@ 1Rm AvgPwr

Mode Sweep

Limit ¢heck
20 dBm 2!

ol I

/

= 3
>
=
=

R
R At ]

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.48 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit
1,000 MHZ |- 3.000 KAz 164252 GHz -45.60 dBm 569.17 dB
-575,000 kHz 3,000 kHz 1,64322 GHz -36,70 d8m -60.18 dB
230.000 kHz 3.000 kHz 1.64328 GHz 44.85 d8m 68.33dB
115.000kHz | 230.000k 3,000 kHz 164362 GHz -8.06 dém 31.54d8
230.000 kHz | 575.000 kHz 3,000 kHz 164374 GHz ~41.45 dBm 64.93dB
575.000 kHz 1.000 MHz2 3.000 kHz 1.64420 GHz -48.81 d8m -72.28 dB. 35.81 d8
)i Ready
L L J

N/A

Highest Channel / 1SC47 /| BPSK

Highest Channel / 1SC47 / BPSK-CP

Spectrum

Ref Level 30.00 dem Offset 13.53 d@
SGL Count 100/100
@ 1°m AvgPwr

Mode Sweep

Limit Gheck
20 dBm2U

il

10 df

ot mapuion T35

AT S S |

CF 1.6604 GHz

1334 pts

Span 2.0 MHZ

[Spectrum Emission Mask
Tx Power 23.39 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel | aLimit |
~1,000 MHz | -575.000 k 3.000 KAz 165979 GHz -50.43 dBm 73.62 dB 37,4308
575,000 kHz | -230.000 kHz 3.000 khz 166013 GHz -37.26 dBm 60.65 db 2565 d8
230.000 kHz -115.000 kHz 3.000 kHz 166019 GHz 45.30 dBm -68.69 dB 43,69 d8
115000 kHz | 230.000 kHz 3.000 kHz 1.66052 GHz 5.10 d8m 314008 6.49d8
230.000 kHz | 575.000 kHz 3,000 kHz 166064 GHz -41.70 dBm 65.09 dB
575.000 kHz 1.000 MH2 3.000 kHz 166110 GHz -48.60 d8m -71.99 dB
L JU J Ready 4

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978

Page Number 1 A2-7 of 37




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum n%:
Ref Level 30.00 d8m  Offset 13.53 c@ Mode Sweep
SGL Count 100/100
1Rm AvgPwr
Limit Gheck PARS | |
20 dBm 2! [‘
10d T‘
0 — "“ —
/
d [\
-10 £ +
/
-20
-30
{ { F
di / ols,
-40 ; v /
5 N .4 g \ N/A
| itminerrAmn et T Tt T P
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.57 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHZ |__-575.000 knz 3.000 kHZ 1.62601 GHZ ~49.32 dBm 72.89 dB ~36.32.d8
-575,000 kHz -230.000 kHz 3,000 kHz 1,62636 GHz -41.53 d8m -30.10 d8
230.000 kHz | -115.000 kHz 3.000 kHz 1.62648 GHz -11.33 dBm 9.90 dB
115,000 kHz | 230.000 kHz 3,000 kHz 1.62682 GHz -43.80 d8m 42.37d8
230.000 kHz | 575.000 kHz 3,000 kHz 162685 GHz -37.16 dém -25.73 d8
575.000 kHz 1.000 MH2 3.000 kHz 1.62719 GHz -51.50 d8m .38.50 d8
)i Ready
L L

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum
Ref Level 30.00 d8m  Offset 13.53 d@ Mode Sweep
Count 100/100
1Rm AvgPwr
Limit ¢heck |
20 dBm 2!
10d
0 —
5 [l
-20
[ \
-30 f \ [
[ n A
-40 df
S
7 Yo Ul N/A
S0 = A | i J ) -
oo I B Sm Vo s ST P
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask standard: None
Tx Power 23.54 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit
-1,000 MHz | -575.000 kHz 3.000 KAz 164274 GHz -50.01 dBm 37.024d8
-575.000 ki '30.000 kHz 3,000 kHz 1,64326 GHz -42,00 d8m -30.54 d8
230.000 kHz | -115.000 kHz 3.000 kHz 164338 GHz 11.36 dBm 9.90 dB
115.000 kH 230.000 kHz 3,000 kHz 164372 GHz -43.70 d8m 42,24 d8
230.000 kHz | 575.000 kHz 3,000 kHz 1.64375 GHz -36.92 dém 60.46 db -25.46 d8
575.000 kHz 1.000 MHz 3.000 kHz 164412 GHz -50.68 dem
[ )i ] Measuring... §

Highest Channel / 1SC0 / QPSK

Highest Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 dém
SGL Count 100/100
@ 1°m AvgPwr

Offset 13.53 d&

Mode Sweep

Limit Gheck
20 dBm2U

10 df

NI
W

il

=0 T

=

CF 1.6604 GHz

1334 pts

Span 2.0 MHZ

[Spectrum Emission Mask
Tx Power 23.63 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  aALimit
~1,000 MHz | -575.000 kHz 3.000 KAz 165981 GHz ~49.62 dBm 73.45 4B ~36.82 48
575,000 kHz | -230.000 kHz 3.000 khz 166016 GHz -42,38 dBm 66.01dB -31.01d8
-230.000 kHz -115.000 kHz 3.000 kHz 1,66028 GHz -11.63 d8m -35.25 dB 10.25 d8
115.000 kHz | 230.000 kHz 3.000 kHz 1.66062 GHz -43.62 dBm 57.25d 42.25d8
230.000 kHz | 575.000 kHz 3,000 kHz 1.66065 GHz -37.10 dém 60.73 dB 25.73d8
575.000 kHz 1.000 MH2 3.000 kHz 166102 GHz -51.23 d8m -74.86 dB -38.23 d8

L JU J Ready 4

N/A

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 | QPSK

Lowest Channel / 1SC47 /| QPSK-CP

Spectrum o
Ref Level 30.00 d8m  Offset 13.53 c@ Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck PARS | T
20 dBm 2! t ‘
10d l‘
[
)
|
0
— =
I\
G [ \ ]
Ty
=0 Y
30 {
-40 di Il 4 wlll ‘n N /
50 . ‘1\5,1 R L‘Ilv"}‘},‘,‘ | A
bottssuimerermsmiat i ) My L P
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.38 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
~1.000 MHz |__-575.000 ki 3.000 kHZ 162595 GHZ -52.08 dBm X
-575,000 kHz 3,000 kHz 1,62632 GHz 36.67 dBm
230.000 kHz | - 3.000 kHz 162638 GHz 44.50 d8m
115,000 kHz | 230.000 kHz 3,000 kHz 162672 GHz -7.21 dBm
230.000 kHz | 575.000 kHz 3.000 kHz 1.62685 GHz -40.59 dém
575.000 kHz 1.000 MH2 3.000 kHz 1.62731 GHz -49.47 d8m
)i Ready
L L

Middle Channel / 1SC47 /| QPSK

Middle Channel / 1SC47 /| QPSK-CP

Spectrum

Ref Level 30.00 dem  Offset 13.53 d@
0

Mode Sweep

Count 100/1
@ 1Rm AvgPwr
Limit ¢heck PABS [
20 dBm 2!
10d
0
+— =
\
i | [ JA
/
[\
-20 1
-30 "f \
5 | ! y,
-40
N /
& Aol T N/A
W e e Ao & TR ST Y S
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.26 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit
1,000 MHZ |- 3.000 KAz 164252 GHz ~46.05 dBm 59.31d8B B
-575,000 kHz 3,000 kHz 1,64322 GHz -35.95 d8m -59.20 dB
230.000 kHz 3.000 kHz 1.64329 GHz 45.06 d8m 58.32 dB
115.000kHz | 230.000k 3,000 kHz 164362 GHz -7.62 d8m -30.87.dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.64375 GHz ~41.57 dém 64.62 dB
575.000 kHz 1.000 MH2 3.000 kHz 164421 GHz -48.66 d8m -71.92 dB 35,66 d8.
— —
( )i T Measuring... 0 e 7

Highest Channel / 1SC47 /| QPSK

Highest Channel / 1SC47 /| QPSK-CP

Spectrum o
Ref Level 30.00 dBm  Offset 13.53 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck PARS [ T
20 dBm2U }
10 df “‘
N\
0
5 [
20 d
-30
-40 df
5 il d N T N/A
Fy PR e g ey A== e
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.47 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aLimit |
~1,000 MHz | -575.000 k 3.000 KAz 165979 GHz -51.84 dBm 75.30 dB
575,000 kHz | -230.000 kHz 3.000 khz 166012 GHz -36.63 dBm 60.09 dB
230.000 kHz -115.000 kHz 3.000 kHz 166019 GHz 45.30 dBm 68.77 dB
115000 kHz | 230.000 kHz 3.000 kHz 166052 GHz -7.33 d8m 30.70dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.66065 GHz -41.22 dém 64.60 dB
575.000 kHz 1.000 MH2 3.000 kHz 166111 GHz -48.47 dam -71.94 dB
L JU J Ready 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255 SCS 15kHz

Lowest Channel / 1SC0 / BPSK

Lowest Channel / 1SC0 / BPSK - CP

Spectrum

&

Ref Level 30.00

@ 1Rm AvgPwr

dem Offset 13.53 de

SGL Count 100/100

Mode Sweep

Limit Gheck
20 dBm 24U

A

ot

b,
i

-60

| RAGAUL AR

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask

Standard: None

Tx Power 23.63 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.62592 GHz -50.79 dBm -74.43 dB -37.79 d8
-575,000 kHz '30.000 kHz 3,000 kHz 162637 GHz -40.00 dém -28.63 d8
230.000 kHz | -115.000 kHz | 3.000 kHz 1.62648 GHz -5.70 dBm 4.33 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62683 GHz -42.10 d8m 40.73 d8
230.000 kHz 575.000 kHz 3,000 kHz 1.62684 GHz -41.49 dém -30.12 d&
575.000 kHz 1.000 MH2 3.000 kHz 1.62718 GHz -52.03 dBm -75.67 dB -39.03 d8

L JL Ready 4

N/A

Middle Channel / 1SC0 / BPSK

Middle Channel / 1SC0 / BPSK - CP

Spectrum
Ref Level 30.00 d8m  Offset 13.53 c& Mode Sweep
Count 100/100
@ 1Rm AvgPwr
Limit §heck 5| T
20 dBm2U
" ‘ﬁ }
e 4
: |
10 d i
I
. IH‘ i
30
= Ti
\ vqu A
-40 d 7 T T
o et vt g
v oo e S ST =
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask ndard: None
Tx Power 23.51 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1,000 MHz | -575.000 kHz 3.000 kRz 164292 GHz -50.32 dBm 73.73dB 37.224d8
-575,000 kHz '30.000 kHz 3,000 kHz 164327 GHz -42,44 dBm -65.95 dB -30.95 d8
230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -6.91 dBm -30.42 dé 5.42 dB
115000 kHz | 230.000 kHz 3,000 kHz 164373 GHz -41.53 d8m 55.04d8 -40.04 d8
230.000 kHz | 575.000 kHz 3,000 kHz 1.64373 GHz -40.73 dém 64.24 dB -29.24 d8
575.000 kHz 1.000 MH2 3.000 kHz 164408 GHz -51.07 d8m -74.58 dB 38.07 d8
— —
[ )i T Neasuring.. WRRRAN 7

N/A

Highest Channel / 1SC0 / BPSK

Highest Channel / 1SC0 / BPSK - CP

Spectrum

SGL Count 100/10!
@ 1°m AvgPwr

Ref Level 30.00 dém

Offset 13,53 d&
0

Mode Sweep

Limit heck
20 dBm 24U

-50

™
-60 di

o ST

CF 1.6604 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emissio

n Mask.

Tx Power 23.56 dBm

Standard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Range Low | Rangeup | RBW | ___Frequency | PowerAbs | PowerRel |  ALimit
~1,000 MHZ 75.000 kHz 3.000 KAz 165971 GHz ~40,68 dBm 73.44 4B 888
575,000 kHz 30.000 kHz 3.000 kz 166017 GHz -42.27 dm 65.83dB 0.93 d8
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz -5.86 d8m 29.42 dé -4.42 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66063 GHz 17 dém -65.73 dB -40.73 d8
230.000 kHz | 575.000 kHz 3,000 kHz 166064 GHz -41.00 dm 64.56 dB -29.56 d8
575.000 kHz 1.000 MH2 3.000 kHz 1.66098 GHz 51,19 d8m Ja7sde | 38.19d8

L jt J Ready [T 4

N/A

TEL: 886-3-327-3456

FAX: 886-3-3

28-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255 SCS 15kHz

Lowest Channel / 1SC11 /| BPSK

Lowest Channel / 1SC11 / BPSK-CP

Spectrum ‘"‘9
Ref Level 30,00 d8m  Offset 13.53 B Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck T
20 dBm 24U ‘
10 d A
il
ol
+— H—
i [ ]
= I
20 "1’![ 1
|
2™ Iy
di A_gf
4
’ A i o N/A
0 paul LA LY, Y
e Soomi s e ST
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.41 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | alimit |
-1,000 MHz | -575.000 kHz 3.000 kHZ 1.62599 GHZ -52.25 dbm
-575,000 kHz 3,000 kHz 1,62634 GHz -41.28 dém
230.000 kHz 3.000 kHz 162648 GHz 45.80 d8m
115,000 kHz 3,000 kHz 1.62672 GHz -3.48 dm
230,000 kHz 3.000 kHz 1.62683 GHz 47 dBm
575.000 kHz 3.000 kHz 1.62719 GHz -49.85 dBm
)i Ready
L L

Middle Channel / 1SC11 / BPSK

Middle Channel / 1SC11 / BPSK — CP

Spectrum

SGL Count 100/100
@ 1Rm AvgPwr

Ref Level 30.00 dem Offset 13.53 d@

Mode Sweep

Limit fheck

20 dBm2U

A /W
AW P Ji‘\"Wm‘.a

F— e

R S

CF 1.6435 GHz

1334 pts

Span 2.0 MHz

[Spectrum Emission Mask
Tx Power 23.48 dBm

ndard: None
Tx Bandwidth 230.000 kHz

RBW 3.000 kHz

Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 ki 3.000 kHz 1.64251 GHz -49.15 dBm
-575,000 kHz 3,000 kHz 164324 GHz -41.27 d8m
230.000 kHz 3.000 kHz 1.64338 GHz 45.89 dém
115.000 kHz 3.000 kHz 1.64362 GHz -4.10 dBm
230.000 kHz 3,000 kHz 1.64374 GHz -40,33 dém
575.000 kHz 3.000 kHz 1.64408 GHz -49.28 d8m

)i Ready
L L

AN

N/A

Highest Channel / 1SC11 / BPSK

Highest Channel / 1SC11 / BPSK-CP

Spectrum ‘“%‘
Ref Level 30.00 dBm  Offset 13.53 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck ‘ |
20 dBm2Y
w0 (|
I |
: 1
[ [ 11
=10 T T =
= I
< [
30 -
» Wi W, N
A . - /A
50 WA MJ M e A
e PERE R s S ST
60 d
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 24.43 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Range Up RBW | __Frequency | PowerAbs | PowerRel | |
~1,000 MHz | -575.000 k 3.000 KAz 1,65980 GHz ~50.74 dBm -75.16 4B B
575,000 kHz 0.000 k! 3.000 kz 166014 GHz -42,19 dm 66.61dB
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz 45.03 d8m 59.45 dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -3.07 d8m -27.49 dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.66063 GHz 40.25 dém 64.68 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.66098 GHz -48.66 d8m -73.09 dB
— —
[ Did ] Ready  WMNRNANND WO Y]

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255 SCS 15kHz

Lowest Channel / 1SC0 / QPSK

Lowest Channel / 1SC0 / QPSK - CP

Spectrum .

Ref Level 30.00 d8m  Offset 13.53 d@ Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck PARS | T
20 dBm 24U
f
10 di ‘J : }
e )
” A
i
| |
20 |! L)
30 f
i
-40 d ‘{W
5 T A -
Wipar " 0 PR R
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.45 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | aLimit
-1,000 MHz | -575.000 k 3.000 KAz 162589 GHz -50.72 dBm 377208
-575,000 kHz & 000 kHz 3,000 kHz 1,62636 GHz 48 dBm
230.000 kHz | -115.000 kHz 3.000 kHz 1.62648 GHz 88 dém
115000 kHz | 230.000 kHz 3,000 kHz 1.62683 GHz 31 d8m
230.000 kHz | 575.000 k 3.000 kHz 1.62684 GHz 39,51 dém 62.95 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.62720 GHz -52.67 d8m 6.12 dB
)i Ready
L L

N/A

Middle Channel / 1SC0 / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 d8m  Offset 13.53 d& Mode Sweep

SGL Count 100/100
@ 1Rm AvgPwr

Limit Gheck

20 dBm2U

10 d

i

10 d

-20

30

.40 di

A A
" S AP b arnpn]

N/A

CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.55 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1,000 MHz | -575.000 kHz 3.000 kRz 164291 GHz -50.32 dBm 73.76 dB 372248
-575,000 kHz '30.000 kHz 3,000 kHz 164327 GHz -42,16 dBm -65.71 d& -30.71 d8
230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -6.74 dBm -30.26 dB 5.28d8
115000 kHz | 230.000 kHz 3,000 kHz 164373 GHz -40.15 d8m 53.60d8 38,60 d8
230.000 kHz | 575.000 kHz 3,000 kHz 164373 GHz -39.44 dBm 62.95 dB -27.99d8
575.000 kHz 1.000 MH2 3.000 kHz 1.64409 GHz -51.71 d8m -75.26 dB -38.71 d8
— —
L I ] Ready LTI [ 4
Spectrum
Ref Level 30.00 dBm  Offset 13.53 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit Gheck 7 |
20 dBR2U .
f
10d i {
I'e]
; I l
10 )
T T T o
20 d !}I\
2 I
-30
i
F
-40
4 i / A
2 At u,i.'w* N ) N
Rdviiows Rt T
60 d
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 24.39 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | __Frequency | PowerAbs | PowerRel | aLimit |
~1,000 MHz | -575.000 kF 3.000 KAz 1,65980 GHz ~49.66 dBm 74.05 dB 6.66 45
575,000 kHz | -230.000 kHz 3.000 kz 166016 GHz 65.05 dB
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz -28.67.dB
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -67.68 dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.66064 GHz 64.56 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.66100 GHz -75.02 db
Did ] Ready

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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swasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 255 SCS 15kHz

Lowest Channel / 1SC11 / QPSK Lowest Channel / 1SC11 / QPSK - CP
Spectrum ‘n:ﬁn

Ref Level 30.00 d@m  Offset 13.53 de Mede Sweep
SGL Count 100/100
@1Rm AvgPwr

Limit heck

20 dBm 24U |

20 f +
]
0 0 I!'.f
P Lid b
S o b N/A
= i s g4 v Armrs
| nrsrmerrrsende” e v ”‘“‘”"“vaw.w
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.55 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.62600 GHz -51.86 dBm -75.41 dB
-575,000 kHz 0. 3,000 kHz 1,62634 GHz -40.90 dém -64.46 dB
230.000 kHz 3.000 kHz 162648 GHz 45,80 d8m -69.35 dB
115.000 kHz 3.000 kHz 1.62672 GHz -3.30 dBm 6.86 dB
230.000 kHz 3,000 kHz 1.62683 GHz -38,36 dém -61.91 dB
575.000 kHz 3.000 kHz 1.62718 GHz -49.54 dBm 3.09 dB
)i Ready
L L )

Middle Channel / 1SC11 / QPSK Middle Channel / 1SC11 / QPSK - CP

Ref Level 30.00 dém  Offset 13.53 de Mede Sweep
SGL Count 100/100
@ 1Rm AvgPwr

Limit ¢heck PABS ‘ |
20 dBm2U
f
f
B ol
0
+— f—
e [ 1
i
-20 ‘I" T
30 i Y
A ‘\W Wi
40 d
i 7 o, /
b sesudn e T, A N/A
v B ey S ST
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 23.51 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit
-1.000 MHz -575.000 ki 3.000 kHz 1.64251 GHz -48,99 dBm -72.50 dB -35.99 d8
-575,000 kHz 3,000 kHz 164324 GHz -40,19 d8m -63.70 dB -28.70 d8
230.000 kHz 3.000 kHz 1.64338 GHz 45.48 d8m -68.99 dB. 43.99 d8
115.000 kHz 3.000 kHz 1.64362 GHz -3.82 dBm -27.34 dB -2.34 d8
230.000 kHz 3,000 kHz 1.64374 GHz -41.10 dém 64.61 dB -29.61 d8
575.000 kHz 3.000 kHz 1.64420 GHz -49.51 d8m -36.51 d8
)i Ready
L L

AN

Highest Channel / 1SC11 / QPSK Highest Channel / 1SC11 / QPSK - CP

Spectrum ‘“%‘
Ref Level 30.00 dBm  Offset 13.53 d& Mode Sweep
SGL Count 70/100
@ 1Rm AvgPwr
Limit Gheck
20 dBm2Y
10 di
0
-10d T T
20 d
30
-40 /
0 il N/A
e PvREE S e
-60 d
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 24.34 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Range Up RBW | ___Frequency | PowerAbs | PowerRel |  ALimit
~1,000 MHz | -575.000 k 3.000 KAz 1,65980 GHz ~50.69 dBm ~37.80d8
575,000 kHz 0.000 k! 3.000 kz 166014 GHz -41.20 dm -30.54 d8
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz 43.22 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -2.42 dB
230.000 kHz | 575.000 kHz 3,000 kHz 1.66063 GHz n 27.82d8
575.000 kHz 1.000 MH2 3.000 kHz 1.66110 GHz 91 dem 34.91d8
— —
L JU ) Measuring...  SRNELHED W6 4

TEL: 886-3-327-3456 Page Number 1 A2-13 of 37
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ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255 SCS 15kHz

Lowest Channel / 3SC0 / QPSK

Lowest Channel / 3SC9 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 16.54 dg Mode Sweep Ref Level 30.00 dBm Offset 16.54 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS [ | Limit ¢heck PABS
20 dBm 20 20 a2
10 ‘“‘1] 10 d 4
{
- — : A
IR I [ L
i ! i i
-10 m“’ 1 -10 f 'i\
-20 t 20 ‘
[l I T
-30 A "A\“ -30 J\/Ph
40 d - ] =40d I e N‘“Lﬁmn |
S0 e "Wogorig b, S0 d st P,
Driieriemes Te — R S AR STST—
-60 -60
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None {Spectrum Emission Mask Standard: None
Tx Power 23.82 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.86 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -48.94 dBm -72.76 dB -35.94 dB -1.000 MHz -575.000 kHz 3.000 kHz 1.62602 GHz -51.00 dBm -74.85 dB -38.00 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.62637 GHz 32 dém -63.14 dB -28.14 d8 -575.000 kHz -230.000 kHz 3.000 kHz 162635 GHz -43,02 d8m -66.87 dB
-230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -11.52 d8m -35.34 dB. -10.34 d8 -230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -41.03 d8m -654.88 dB.
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -38.48 dBm -62.20 dB -37.29 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -6.34 dBm -30.20 d8
230.000 kHz 575.000 kHz 3,000 kHz 1.62683 GHz -43.69 dém -67.51 dB -32.51 dé 230.000 kHz 575.000 kHz 3,000 kHz 1.62684 GHz -36,37 dém -60.23 dé
575.000 kHz 1.000 MHz2 3.000 kHz 1.62718 GHz -50.14 d8m 3.96 dB -37.14 d8 575.000 kHz 1.000 MHz2 3.000 kHz 1.62719 GHz -47.61 d8Bm 71.47 dB
S —
L )i ] Ready WHERNRNND M8 7 J Ready WHNRNNEND M0 4

Middle Channel / 3SC0 / QPSK

Middle Channel / 3SC9 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 d8m  Offset 16.54 d& Mode Sweep Ref Level 30.00 dBm  Offset 16.54 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS [ Limit ¢heck PABS
20 dBm 20 20 dBRH 20
-
10 I”"i 10 d J] "}
0 dém- b s 0
i IR I i fh 1]
-10 P 1 -10 t—
-20 P -20
30 -30
& d W
-40 = -40 — m
-50 dBm; k] . <50 df Ty
L2 RSN S o e Rl T
60 60
CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 23.78 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz ower 23.88 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1,000 MHz | -575.000 kHz 3.000 kRz 164291 GHz ~48.74 dBm 72.52 dB 35,74 8 ~1.000 MHZ |__-575.000 kAz 3.000 KAz 1.64292 GHZ -50.32 dBm 74.21 dB 373208
575.000 kHz | -230.000 kHz | 3.000 kHz 1.64327 GHz -41.31 dém 65.00 dB -30.09 d8 575,000 kHz | -230.000 kHz 3.000 kHz 1.64326 GHz -44.07 dém +67.96 dB -32.96 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -12.59 d8m -36.38 dB -11.38d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1.64338 GHz -42.12 d8m -66.00 dB. -41.00 d8
115000 kHz | 230.000 kHz 3,000 kHz 1.64362 GHz -40.77 d8m 54.55d8 30.55d8 115000 kHz | 230.000 kHz 3.000 kHz 1,64362 GHz -6.70 d8m 30.50d8 -5.59 dB
230.000 kHz | 575.000 kHz 3.000 kHz 1.64376 GHz -43.99 dém 67.77 db -32.77.d8 230.000 kHz | 575.000 kiz 3.000 kHz 1.64373 GHz -38.62 dém 62.70 dB 27.70d8
575.000 kHz 1.000 MH2 3.000 kHz 164408 GHz -49.84 dBm -73.62 dB -36.84 dB 575.000 kHz 1.000 MH2 3.000 kHz 164408 GHz -48.18 d8m -72.06 dB -35.18 d8
S R
)i ] ]
[ )i T Ready  WMMRNRNAD W6 ] ] Ready  WAMANANAD W6 7

Highest Channel / 3SC0 / QPSK

Highest Channel / 3SC9 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 dBm  Offset 16.54 d& Mode Sweep Ref Level 30.00 dBm  Offset 16.54 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ :1°m AvgPwr @ 1Rm AvgPwr
Limit §heck PARS [ | Limit §heck PARS
20 dBA2L 20 dBH2AL
10 di !“M, 10 di m
0 0 -
I A
\ ) \ [ JAL
0. T il 1 T -10 T r 1
20 d JP 20 d
-30 g h -30 /N
-40 - iy el 40 d =
5 - [t % o o
R e e v—— o e S
60 -0
CF 1.6604 GHz 1334 pts Span 2.0 MHz GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None pectrum Emission Mask Standard: None
Tx Power 23.87 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.91dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLlow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  ALimit Range Low | Rangeup | RBW | ___Frequency | PowerAbs | PowerRel |  aLimit
~1.000 MHZ | -575,000 kHz 3.000 KAz 165978 GHz ~48.94 dBm 72.61 0B ~35.94 8 ~1,000 MHZ | -575,000 kHz 3.000 KAz 165979 GHz ~50.38 dBm -74.20 4B 37.38 08
575,000 kHz | -230.000 kHz 3,000 kHz 166017 GHz -40,02 dBm $3.69dB -28.89d8 575,000 kHz | -230.000 kHz 3,000 kHz 166016 GHz -43.78 dBm 67.70dB -32.70d8
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz -12.33 d8m -36.20d@ -11.20d8 -230.000 kHz | -115.000 kHz 3.000 khz 1,66028 GHz
115.000 kHz 230.000 kHz 000 kHz 1.66052 GHz -40.59 dBm -64.46 dB -39.46 dB8 115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz.
230.000 kHz | 575.000 kHz 000 kHz 1.66064 GHz -43.13 dém 67.00 dB 2.00 d& 230.000 kHz | §75.000 kHz 3.000 khz 1.66063 GHz
575.000 kHz 1.000 MH2 3.000 kHz 166098 GHz -49.43 d8m -73.30 dB -36.43 dB 575.000 kHz 1.000 MH2 3.000 kHz 166103 GHz -48.08 d8m
——
i Y Y
L Did ) Ready [TTTITIT] 4 L ) Ready

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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swasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Band 255 SCS 15kHz
Lowest Channel / 6SC0 / QPSK Lowest Channel / 6SC6 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 d8m  Offset 19.61 d& Mode Sweep Ref Level 30.00 d8m  Offset 19.61 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS [ Limit ¢heck PABS
20 dBm2U 20 dBm24M
10 d fl"“L 10 d
o - ‘ o
-10 df r rﬁ( -10 df
-20 -20
30 Y -30
i o ‘ P
i )
50 i s, e aigroeit? il
60 60
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz. 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None fSpectrum Emission Mask Standard: None
Tx Power 23.46 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.42 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1,000 MHz | -575.000 kHz 3.000 KAz 162539 GHz 4 71.78.dB 353248 -1,000 MHz | -575.000 kHz 3.000 kHz 1,62599 GHz ~49.19 dBm 36,19 d8
575.000 kHz | -230.000 kHz | 3.000 kHz 1.62636 GHz 57.75dB -22.75d8 575.000 kHz | -230.000 kHz 3.000 kHz 162635 GHz -42,01 dBm -30.43 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.62648 GHz -34.65dB 9.65 db -230.000 kHz | -115.000 kHz 3.000 kHz 1.62648 GHz -31.17 d8m -29.60 d8
115000 kHz | 230.000 kHz 3,000 kHz 162673 GHz -31.80 dBm 55.26dB -30.26 d8 115000 kHz | 230.000 kHz 3.000 kHz 162672 GHz -10.69 d8m -0.12.dB
230.000 kHz | 575.000 kHz 3,000 kHz 162684 GHz -38.86 dBm 62.32dB -27.32.d8 230.000 kHz | 575.000 kHz 3.000 kHz 1.62685 GHz -33.89 dBm 2231d8
575.000 kHz 1.000 MH2 3.000 kHz 162722 GHz -48.46 d8m 1.92 dB -35.46 dB 575.000 kHz 1.000 MH2 3.000 kHz 162718 GHz -47.07 d8m
B ——
i Y Y
L ] J Ready [TTTTTTITN ) 4 J Ready 4

Middle Channel / 6SC0 / QPSK Middle Channel / 6SC6 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 d8m Offset 19.61 dB Mode Sweep Ref Level 30.00 dBm Offset 19.61 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
20 dBm 20 20 a2
10 di 10 di
o - =t o
i [ i
20 20
-30 2 r -30
-40 di M‘,"‘" -40 di
o
PRV, LA e i
= =
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None {Spectrum Emission Mask Standard: None
Tx Power 23.24 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.46 dBm Tx Bandwidth 230.000 kHz RBW  3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.64291 GHz -48.81 dBm -72.05 dB -35.81d8 -1.000 MHz -575.000 kHz 3.000 kHz 1.64291 GHz -48.84 dBm -72.30 dB -35.84 dB
-575.000 kHz -230.000 kHz 3.000 kHz 1.64325 GHz -35.51 dém -58.75 dB -2375d8 -575.000 kHz -230.000 kHz 3.000 kHz 164326 GHz -42,02 d8m -65.48 dB -30,48 d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.64338 GHz -14.36 d8m -37.60 dB. -12.60 d8 -230.000 kHz -115.000 kHz 3.000 kHz 1.64338 GHz -33.99 dém -57.45 dB. -32.45 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -33.14 dBm -56.38 dB -31.38 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -10.15 dBm -33.61d8 -8.61d8
230.000 kHz 575.000 kHz 3,000 kHz 1.64376 GHz -40,81 dém -64.05 dB -29.05 dé 230.000 kHz 575.000 kHz 3,000 kHz 1.64374 GHz -33.66 dém -57.12 dé -22,12 d8
575.000 kHz 1.000 MHz2 3.000 kHz 1.64408 GHz -48.26 dBm -71.51 dB -35.26 d8 575.000 kHz 1.000 MHz2 3.000 kHz 1.64410 GHz -47.19 d8m -70.65 dB -34.19 d8
S —
Y

B ————
L J{ ] Ready WHERNRNND OO 7 J Ready WHNRRNAND MO 7

Highest Channel / 6SC0 / QPSK Highest Channel / 6SC6 / QPSK

Spectrum - Spectrum -
Ref Level 30.00 dBm  Offset 19.61 c& Mode Sweep Ref Level 30.00 dBm  Offset 19.61 cB Mode Sweep
SGL Count 78/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
Limit §heck PARS [ Limit §heck PARS
20 a2 20 dBH2AL
10 di 10 di
0 0
0 : 1 ] 5 , [] ‘
]
-20 di L\‘ 20 d
\
-30 W -30
-40 o, 404 ]
A e Lesuar™ fFoobitoms,
NariL e ==
60 60
CF 1.6604 GHz 1334 pts Span 2.0 MHz GF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None [Erectrum Emission Mask Standard: None
Tx Power 23.46 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz Tx Power 23.48 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
RangeLow | RangeUp | RBW | ___Frequency | PowerAbs | PowerRel |  ALimit RangeLow | Rangeup | RBW | ___Frequency | PowerAbs | PowerRel |  aLimit
~1.000 MHZ | -575,000 kHz 3.000 KAz 165979 GHz ~48.41 dBm 71.67 dB 354108 ~1,000 MHZ | -575,000 kHz 3.000 KAz 165981 GHz ~49.33 dBm 72.62 4B ~36.33 d8
575,000 kHz | -230.000 kHz 3,000 kHz 166016 GHz 3371 dBm 57.17dB 22.17d8 575,000 kHz | -230.000 kHz 3,000 kHz 166016 GHz -41.45 dBm 64.93d8 -29.93d8
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz -11.91d8m -35.37.dB -10.37 d8 -230.000 kHz | -115.000 kHz 3.000 khz 1,66028 GHz
115.000 kHz 230.000 kHz 000 kHz 1.66052 GHz -32.52 ddBm -55.99 dB -30.99 d& 115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz. E
230.000 kHz | 575.000 kHz 000 kHz 1.66065 GHz -40.55 dém 64.01dB 29.01d8 230.000 kHz | §75.000 kHz 3.000 kHz 1.66065 GHz -34.20 dBm
575.000 kHz 1.000 MH2 3.000 kHz 166098 GHz -47.45 dBm -70.91 dB -34.45 dB 575.000 kHz 1.000 MH2 3.000 kHz 166102 GHz -46.91 d8m

Ready

TEL: 886-3-327-3456 Page Number : A2-15 of 37
FAX: 886-3-328-4978



ssanroncas. FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

N/A

Spectrum -
Ref Level 30.00 d8m Offset 22,79 dg Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit gh [ |
20 dBm 24U ‘
10 df
) Pt |
] il
T t t t
20 f\
-30 "‘
TR
- ™
i Al bt o SO
-60
CF 1.6266 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.58 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.62600 GHz -66.92 dB
-575,000 kHz '30.000 kHz 3,000 kHz 1,62635 GHz -51.40 dB
230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -38.51 dé
115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -36.40 dB
230.000 kHz 575.000 kHz 3,000 kHz 1.62684 GHz -49.63 dB
575.000 kHz 1.000 MH2 3.000 kHz 1.62718 GHz -42,68 dBm -65.26 dB
L JL Ready

Middle Channel / 12SC0 / QPSK

N/A

Spectrum -
Ref Level 30.00 d8m Offset 22,79 d& Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
Limit §heck [ |
20 dBm 24U
e }
e
0 j T
11
f W
Y
30 /i Vi,
.40 di — n.ﬂm Mr' e
i 7
stV T .
-60
CF 1.6435 GHz 1334 pts Span 2.0 MHz
[Spectrum Emission Mask Standard: None
Tx Power 22.71 dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | powerRel | aLimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.64287 GHz -68.22 dB -3251d8
-575,000 kHz -230.000 kHz 3,000 kHz 1,64325 GHz -43.00 dB -14.00 d8
230.000 kHz -115.000 kHz 3.000 kHz 1.64338 GHz -37.12 dB -12.12 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -35.87 dB -10.87 d8
230.000 kHz 575.000 kHz 3,000 kHz 1.64374 GHz -48.81 dB -13.81d8
575.000 kHz 1.000 MH2 3.000 kHz 1.64408 GHz -43,76 dBm -656.47 dB 30.76 dB
— —
Ready
L L

Highest Channel / 12SC0 / QPSK

N/A

Spectrum

Ref Level 30.00 dem Offset 22,79 di
SGL Count 100/100
@ 1°m AvgPwr

Mode Sweep

Limit ¢heck PABS [ |
20 dBA2AY |
10 di
Ay
o fﬂ il |
| il
-10 df 'l
10 t FJF ‘IV
\
20 d
o Ty
= el sy,
% L LYYV
ol A A A vrensmg]
60 d
CF 1.6604 GHz 1334 pts Span 2.0 MHz
fspectrum Emission Mask Standard: None
Tx Power 22.71dBm Tx Bandwidth 230.000 kHz RBW 3.000 kHz
Range Low | Rangeup | RBW | ___Frequency | PowerAbs | PowerRel |  ALimit
~1.000 MHZ | -575,000 kHz 3.000 KAz 165979 GHz ~45.24 dBm 67.95 dB 32,24 d8
575,000 kHz | -230.000 kHz 3.000 kz 166015 GHz -49.43 dB -14.49d8
-230.000 kHz | -115.000 kHz 3.000 kz 1.66028 GHz -37.38d8 12.38 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -35.54 dB -10.54 d8
230.000 kHz | 575.000 kHz 3,000 kHz 166064 GHz -25.38 dém -48.08 dB -13.08d8
575.000 kHz 1.000 MH2 3.000 kHz 166099 GHz -44.35 d8m 57.05 dB -31.35 d8
_— —
[ )i ), Ready W 4

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Conducted Spurious Emission

Band 255 SCS 3.75kHz

Lowest Channel / 1SC0 / QPSK

Spectrum \\“P
Ref Level 20,00 dém  Offset 12,53 dB Mode Swaep
SGL Count 30/30
(@1 Max
Limit gheck A
Line _§PURIOUS_)LINE_ABS P
10
0
a0
~40 df m e ey
L ey ™ e !
bbbl " oy Duiia?
dBm
60 d
70d ‘
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | ___PoweraAbs | ALimit |
30,000 MHz 1,626 GHz 100.000 kHz 2525 GHz -31.62 dém -18.62 d8
1.62 18.000 GHz 100.000 kHz 97 GHz -31.05 dam -18.05 dB
—
T
( )i J Ready [T ) 4

Spectrum

Middle Channel / 1SC0 / QPSK

Ref Level 20.00 d8m

(=

SGL Count 30/30

Offset 12,53 de

Mode Sweaep

(@1 Max
Limit §heck P
Line _§PURIOUS_)LINE_ABS P
10
0
T
OUS_LINE,
-30
40 di
J | IV oy - L Al i W
P Prabnsid o
-60 di
70
CF 9.015 GHz 11002 pts Span 17.97 GHz
Rangelow | RangeUp | RBW 1 Frequency | __Powerabs | ALimit |
30.000 MHz 1.643 GHz 100.000 kHz 1.64214 GHz -27.94 dém -14.94 d8
1.644 GHz 18.000 GHz 100.000 kHz 1.64487 GHz -30.46 dam -17.46 dB
i T Ready a
L JL ) 4
(o=
Spectrum (% J
Ref Level 20.00 dem  Offset 12.53 d Mode Sweep
SGL Count 30/30
(@1 Max
Limit §heck
Line _§PURIOUS_)LINE_ABS
10 df
0
OUS_LINE_ABS
-30
40 df v
R A e L y o g/
jotie® ot bl
60
-70d
Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions
Range Low |  Rangeup | RBW | Frequency | poweraAbs | ALimit |
30.000 I 1.660 GHz 100.000 kHz 1.65904 GHz -30.38 dBm -17.38.d8
1.661 C 18.000 GHz 100.000 kHz 1.66177 GHz -31.32 dém -18.32 d8
)i ] Ready

TEL: 886-3-327-3456

FAX: 886-3-328-4978
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ssanroncas. FCC RADIO TEST REPORT Report No. : FG4N0918I

Emission limits for protection of aeronautical service

Band 255

Carrier off

Spectrum
Ref Level -10.00 d8m _ Offset 12.53 d8 Mode Sweep
o1

L $PURIOUS_) INE_ABS

<f)

-90 dém—+

-100

Start 1.559 GHz 105 pts Stop 1.61 GHz

Spurlous Emissions

Rangelow | Rangeup | RBW | Frequency | _powerabs | ALimit |
1.559 GHz 1.610 GHz 1.000 MHz 1.60781 GHz 71,92 dBm -21.92 dB

] Measuring...  EERRERNND e 4

TEL: 886-3-327-3456 Page Number : A2-18 of 37
FAX: 886-3-328-4978



swasranas. FCC RADIO TEST REPORT Report No. : FG4N0918I
B255 L CH 1626.6MHz Broadband
Measured Measured
SCS : . Conducted Gain EIRP Limt A Limit
(kHz) Modulation | SC Setting Value (dBi) Value (dBm/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO0 -52.27 -3.9 -56.17 -40 -16.17 Pass
3.75 BPSK 1SC47 -52.42 -3.9 -56.32 -40 -16.32 Pass
3.75 QPSK 1SCO -52.34 -3.9 -56.24 -40 -16.24 Pass
3.75 QPSK 1SC47 -52.18 -3.9 -56.08 -40 -16.08 Pass
15 BPSK 1SCO -52.5 -3.9 -56.4 -40 -16.4 Pass
15 BPSK 1SC11 -52.3 -3.9 -56.2 -40 -16.2 Pass
15 QPSK 1SCO -52.6 -3.9 -56.5 -40 -16.5 Pass
15 QPSK 1SC11 -52.41 -3.9 -56.31 -40 -16.31 Pass
15 QPSK 3SCO -52.07 -3.9 -55.97 -40 -15.97 Pass
15 QPSK 3SC9 -52.09 -3.9 -55.99 -40 -15.99 Pass
15 QPSK 6SCO -52.59 -3.9 -56.49 -40 -16.49 Pass
15 QPSK 6SC6 -52.54 -3.9 -56.44 -40 -16.44 Pass
15 QPSK 12SCO0 -52.04 -3.9 -55.94 -40 -15.94 Pass
B255 M CH 1643.5MHz Broadband
Measured Measured
SCS : . Conducted Gain EIRP Limt A Limit
(kHz) Modulation | SC Setting Value (dBi) Value (dBm/MHz) (dB) Test Result
(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.37 -3.9 -56.27 -40 -16.27 Pass
3.75 BPSK 1SC47 -51.70 -3.9 -55.6 -40 -15.6 Pass
3.75 QPSK 1SCO -52.55 -3.9 -56.45 -40 -16.45 Pass
3.75 QPSK 1SC47 -52.31 -3.9 -56.21 -40 -16.21 Pass
15 BPSK 1SCO0 -52.59 -3.9 -56.49 -40 -16.49 Pass
15 BPSK 1SC11 -52.58 -3.9 -56.48 -40 -16.48 Pass
15 QPSK 1SCO -52.59 -3.9 -56.49 -40 -16.49 Pass
15 QPSK 1SC11 -51.96 -3.9 -55.86 -40 -15.86 Pass
15 QPSK 3SCO -52.54 -3.9 -56.44 -40 -16.44 Pass
15 QPSK 3SC9 -52.49 -3.9 -56.39 -40 -16.39 Pass
15 QPSK 6SCO -52.41 -3.9 -56.31 -40 -16.31 Pass
15 QPSK 6SC6 -52.47 -3.9 -56.37 -40 -16.37 Pass
15 QPSK 12SCO0 -52.52 -3.9 -56.42 -40 -16.42 Pass
TEL: 886-3-327-3456 Page Number 1 A2-19 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B255 H CH 1660.4MHz Broadband
Measured Measured
(Skﬁf) Modulation | SC Setting Co\r}gm ceted (Gd%':; 5;';2 ( dBrI_r:;:\];l[Hz) A(I&g'; i Test Result

(dBm/MHz) (dBm/MHz)
3.75 BPSK 1SCO -52.99 -3.9 -56.89 -40 -16.89 Pass
3.75 BPSK 1SC47 -52.97 -3.9 -56.87 -40 -16.87 Pass
3.75 QPSK 1SCO -52.74 -3.9 -56.64 -40 -16.64 Pass
3.75 QPSK 1SC47 -52.80 -3.9 -56.7 -40 -16.7 Pass
15 BPSK 1SCO0 -52.89 -3.9 -56.79 -40 -16.79 Pass
15 BPSK 1SC11 -53.10 -3.9 -57 -40 -17 Pass
15 QPSK 1SCO -52.88 -3.9 -56.78 -40 -16.78 Pass
15 QPSK 1SC11 -52.90 -3.9 -56.8 -40 -16.8 Pass
15 QPSK 3SCO0 -53.14 -3.9 -57.04 -40 -17.04 Pass
15 QPSK 3SC9 -52.98 -3.9 -56.88 -40 -16.88 Pass
15 QPSK 6SCO0 -53.19 -3.9 -57.09 -40 -17.09 Pass
15 QPSK 6SC6 -52.99 -3.9 -56.89 -40 -16.89 Pass
15 QPSK 12SC0 -52.96 -3.9 -56.86 -40 -16.86 Pass

Remark: The max hold trace is used initially. If the result of the max hold trace fails, then the plot will be

zoomed in on the frequency with the worst signal, and the average trace will be used.

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B255 L CH 1626.6MHz Discrete

Measured Measured
(IS(CH:E) Modulation | SC Setting Co\r}gllacged (Gd%':; \%ﬁz ( dBI;ri:/nktHz) A(Iag'; i Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -59.28 -3.9 -63.18 -40 -23.18 Pass
3.75 BPSK 1SC47 -59.37 -3.9 -63.27 -40 -23.27 Pass
3.75 QPSK 1SCO -59.65 -3.9 -63.55 -40 -23.55 Pass
3.75 QPSK 1SC47 -59.34 -3.9 -63.24 -40 -23.24 Pass
15 BPSK 1SCO -59.15 -3.9 -63.05 -40 -23.05 Pass
15 BPSK 1SC11 -59.15 -3.9 -63.05 -40 -23.05 Pass
15 QPSK 1SCO0 -59.07 -3.9 -62.97 -40 -22.97 Pass
15 QPSK 1SC11 -58.77 -3.9 -62.67 -40 -22.67 Pass
15 QPSK 3SCo0 -58.90 -3.9 -62.8 -40 -22.8 Pass
15 QPSK 3SC9 -59.09 -3.9 -62.99 -40 -22.99 Pass
15 QPSK 6SCO0 -59.40 -3.9 -63.3 -40 -23.3 Pass
15 QPSK 6SC6 -59.77 -3.9 -63.67 -40 -23.67 Pass
15 QPSK 12SC0 -58.84 -3.9 -62.74 -40 -22.74 Pass
B255 M CH 1643.5MHz Discrete
Measured Measured
(igf) Modulation | SC Setting Co\r}gILlJJ(;ted 8??:3 5;';: ( dBI;rilr/nktHz) A(Iag £ Test Result
(dBm/30kHz) (dBm/30kHz)

3.75 BPSK 1SCO -59.47 -3.9 -63.37 -40 -23.37 Pass
3.75 BPSK 1SC47 -58.35 -3.9 -62.25 -40 -22.25 Pass
3.75 QPSK 1SCO -59.28 -3.9 -63.18 -40 -23.18 Pass
3.75 QPSK 1SC47 -59.30 -3.9 -63.2 -40 -23.2 Pass
15 BPSK 1SCO -59.45 -3.9 -63.35 -40 -23.35 Pass
15 BPSK 1SC11 -59.82 -3.9 -63.72 -40 -23.72 Pass
15 QPSK 1SCO0 -59.62 -3.9 -63.52 -40 -23.52 Pass
15 QPSK 1SC11 -59.42 -3.9 -63.32 -40 -23.32 Pass
15 QPSK 3SC0 -59.07 -3.9 -62.97 -40 -22.97 Pass
15 QPSK 3SC9 -59.28 -3.9 -63.18 -40 -23.18 Pass
15 QPSK 6SCO0 -59.33 -3.9 -63.23 -40 -23.23 Pass
15 QPSK 6SC6 -59.38 -3.9 -63.28 -40 -23.28 Pass
15 QPSK 12SC0 -59.50 -3.9 -63.4 -40 -23.4 Pass
TEL: 886-3-327-3456 Page Number 1 A2-21 of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

B255 H CH 1660.4MHz Discrete
Measured Measured
(?(g% Modulation | SC Setting Co\r;gll:f;ted (Gdzglr; \E&IIEJZ ( dBIFri:/nktHz) A(EIIBN)] E Test Result
(dBm/30kHz) (dBm/30kHz)
3.75 BPSK 1SCO -59.04 -3.9 -62.94 -40 -22.94 Pass
3.75 BPSK 1SC47 -58.83 -3.9 -62.73 -40 -22.73 Pass
3.75 QPSK 1SCO0 -59.36 -3.9 -63.26 -40 -23.26 Pass
3.75 QPSK 1SC47 -59.06 -3.9 -62.96 -40 -22.96 Pass
15 BPSK 1SCO0 -59.01 -3.9 -62.91 -40 -22.91 Pass
15 BPSK 1SC11 -59.26 -3.9 -63.16 -40 -23.16 Pass
15 QPSK 1SCO -58.59 -3.9 -62.49 -40 -22.49 Pass
15 QPSK 1SC11 -59.09 -3.9 -62.99 -40 -22.99 Pass
15 QPSK 3SCo0 -59.37 -3.9 -63.27 -40 -23.27 Pass
15 QPSK 3SC9 -59.01 -3.9 -62.91 -40 -22.91 Pass
15 QPSK 6SCO0 -59.10 -3.9 -63 -40 -23 Pass
15 QPSK 6SC6 -58.95 -3.9 -62.85 -40 -22.85 Pass
15 QPSK 12SC0 -58.93 -3.9 -62.83 -40 -22.83 Pass

Remark: The RBW is set to 30 kHz initially. If the result of the RBW 30 kHz fails, then the plot will be

zoomed in on the frequency with the worst signal, and the RBW will be set to 1 kHz.

TEL: 886-3-327-3456
FAX: 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Band 255 SCS 3.75kHz

BPSK

Lowest Channel / 1SC0 Broadband

Lowest Channel / 1SC47 Broadband

=)

Middle Channel / 1SC0 Broadband

Spectrum
Ref Level 0.00 dem _ Offset 12.53 db Mode_4uto Sweep Ref Level 0.00 dem__ Offset 12.53 db Mode Auto Sweep
Limit gheck PAFS Limit Gheck PABS
Line _$PURIOUS_) INE_ABS | PARS Line _$PURIOUS_) INE_ABS_| PARS
d -10d
-20 -20 “
~30 di -30 di
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
50d - -50 d -
-60 -60
=70 -70 de
-80 -80 d
-90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | __Powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | __PowerAbs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.59020 GHz -52.27 dBm -12.27 d8 1.559 GHz 1.605 GHz 1.000 MHz 1.56059 GHz -52.42 d8m -12.42 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.26 dBm -14.38 dB 1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.18 dBm -14.30 d8
i Y .
[ )i ] Measuring... GRAN e 7 [ )i Measuring...

Spectrum
Ref Level 0.00 dem _ Offset 12.53 d Mode Auto Sweep Ref Level 0.00 dBm__Offset 12.53 d& Mode Auto Sweep
@1 Max
Uimit §heck PABS Limit gheck PAFS
Line _$PURIOUS_) INE_ABS | PARS Line _$PURIOUS_) INE_ABS_| PARS
20 20
~30 di -30 di
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-50 d -50 d
e — 4 T T A ]
-60 -60
70 dif -70 de
-80 -80
-90 -90 d
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit |
1.559 GHz 1.605 GHz 1.000 MHz 1.60204 GHz -52.37 d8m -12.37 d8 1.559 GHz 1.605 GHz 1.000 MHz 1.60250 GHz -51.70 d8m -11.70 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.35 dBm -14.47 d8 1.608 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.00 d8m -14.12 d8
g Y "
L )i | Measuring... 4 [ J{ Measuring...

Highest Channel / 1SC0 Broadband

Highest Channel / 1SC47 Broadband

Spectrum
Ref Level 0.00 dem__ Offset 12.53 dB Mode_Auto Sweep Ref Level 0.00 dém__ Offset 12.53 dB Mode_Auto Sweep
Limit §heck PARS Limit §heck PARS
Line _$PURIOUS_)INE_ABS | PARS Line _$PURIOUS_)INE_ABS. PARS
-10
-20 df - -20d <
-30 -30
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
50 50
-60 60
-70 di 70 d
-0 di -80 d
-90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 202 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW. | Frequency | Powerabs | ALimit |
1,558 GHz 1.605 GHz 1.000 MHz 1.57608 GHz -52.99 dém -12.99 d8 1.559 GHz 1.605 GHz 1.000 MHz 1.56651 GHz -52.97 dBm -12.97 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.16 dBm -14.27 d8 1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -54.40 dam -14.52 dB
g - T - T —
[ )i ] Measuning... GRRRAAND W8 4 i | Measuring...
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4N0918I

Lowest Channel / 1SCO Discrete

Lowest Channel / 1SC47 Discrete

Spectrum
Ref Level 0.00 dem__Offset 12.53 d& Mode Sweep Ref Level 0.00 dem _ Offset 12.53 db Mode Sweep
(@1 Max (@1 Max
Uimit §heck PABS Limit gheck PAFS
Line _$PURIOUS_) INE_ABS_| PARS Line _$PURIOUS_) INE_ABS | PARS
20 20
-30 di -30 di
// //
-40 -40
7 /
SPURIOUS_LINE_ABS LINE_ABS
; S T T e T R Ty T e e i RN e e |
-70 df -70 dif
-80 -80
00 d -90 d
Start 1.559 GHz 3400 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit |
1.558 GHz 1.605 GHz 30.000 kHz 1.60238 GHz -59.28 d8m -9.28 d& 1.558 GHz 1.605 GHz 30.000 kHz 1.60273 GHz -59.37 d8m -9.37 d&
1.605 GHz 1.610 GHz 30.000 kHz 1.60529 GHz -60.84 dBm -12.24 dB 1.605 GHz 1.610 GHz 30.000 kHz 1.60507 GHz -61.11 dBm -11.43 d8
i i i =
L JU Measuring... LTI 4 L JL Measuring... CTTTTTN

Middle Channel / 1SCO Discrete

Middle Channel / 1SC47 Discrete

Spectrum o
Ref Level 0.00 dém__ Offset 12.53 d Mode Sweep Ref Level 0.00 dém__ Offset 12.53 dB Mode Sweep
@1 Max @1 Max
Limit Gheck PABS Limit Gheck PABS
Line _$PURIOUS_) INE_ABS | PARS Line _$PURIOUS_) INE_ABS | PARS
0 -10
20 20
~30 di ~30 di
// //
-40 -40
Z 7
JUS_LINE_ABS SPURIOUS_LINE_ABS
RN v e —r Il MY LAy e Ko = VAT e et 20 0 o 1 M i S AR s o ]
-70 dif -70 dif
-80 -80
00 d -90 di
Start 1.559 GHz 3400 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions. Spurious Emissions.
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit | Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  aLimit |
1.559 GHz 1.605 GHz 30.000 kHz 1.57704 GHz -59.47 dém -9.47 d& 1.559 GHz 1.605 GHz 30.000 kHz 1.57726 GHz -58.35 dém -8.35 d&
1.605 GHz2 1.610 GHz 30.000 kHz 1.60505 GHz -61.44 dBm -11.69 dB 1.605 GHz2 1.610 GHz 30.000 kHz 1.60504 GHz -61.12 dBm -11.30 d8
- - - R T——
L J{ Toasormon . GIRRRNRRD 4 L J{ Measuring...  @UUL

Highest Channel / 1SCO Discrete

Highest Channel / 1SC47 Discrete

Spectrum
Ref Level 0.00 dém__Offset 12,53 d& Mode Sweep Ref Level 0.00 dém__Offset 12,53 d& Mode Sweep
Limit ¢heck PABS Limit ¢heck PABS
Line _$PURIOUS_) INE_ABS_| PAES Line _$PURIOUS_) INE_ABS | PABS
-10
20 20
-30 7 -30 7
-40 d -40 d
/ /
LINE_ABS LINE_ABS
SR s s P T e P NS VAR iy i bt e b oo e s G Sl o 5 st A
70 -70
80 d -80 d
-90 -90
Start 1.559 GHz 3400 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.550 GHz 1.605 GHz 30.000 kHz 1.57731 GHz -59.04 dBm -9.04 d& 1.550 GHz 1.605 GHz 30.000 kHz 1.59556 GHz -58.83 dBm -8.83 db
1.608 GHz 1.610 GHz 30.000 kHz 1.60501 GHz -11.25 d8 1.608 GHz 1.610 GHz 30.000 kHz 1.60507 GHz -59,74 dBm 0.07 d&
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